Public Utilities

water. wastewater. conservation.

2020 Service Delivery Plan Update
Infrastructure Element
Capital Improvement Element

August 2020

Athens-Clarke County Public Utilities Department







2020 Service Delivery Plan Update

4ch

Public Utilities

Contents

Definitions

1.
1.1
1.2
13
1.4
1.4.1
1.4.2
1.4.3
1.4.4
1.45
2.
2.1
2.2
2.2.1
222
223
2.2.4
2.3
2.4
2.4.1
2.42

2.43
2.44
3.
3.1
3.1.1

Acronyms and Abbreviations vii
ix

Section 1 Infrastructure Element 1-1
Introduction 1-2

Service Delivery Plan Goals and ODbJeCtiVEs.........cereriernsinsissnsisssssesssssssssessssssensens 1-2

Water and Wastewater Service — Definition @and GOaLs .........ccvceereeecenecrneceecrmensensnerssecssecsenee 1-3
[...]
guidelines outline the various methods, technologies, and materials of rehabilitation and replacement
approved by PUD for renewal projects.

= Standard Specifications for Recycled Water System Construction (ACC PUD, 2019). Standard specifications
and detail drawings have been prepared by PUD to provide qualitative requirements for products, materials,
and workmanship for construction of additions to and replacements of the recycled water system under the
jurisdiction of ACCGov. The latest edition of this document is available from the PUD website.

1.4.5 Construction

During the construction phase, PUD not only meets permit requirements, but also places more stringent
limitations on the contractor (for example, restrictions of no more than 1,000 feet of simultaneous construction
disturbance and a construction width of no more than 50 feet). Project construction is coordinated with other
government agencies to minimize the impact of construction. PUD complies with the ACC Community Tree
Management Ordinance (ACCGov Code Title 8, Chapter 8-7) and completes additional riparian restoration
efforts, including grassing and tree planting where temporary construction easement encroaches on protected
buffers.



4ch

2020 Service Delivery Plan Update SRieas

2.  Assessment of the Existing Water and Wastewater System

The first step in evaluating whether infrastructure is sufficient to meet current and future needs is to assess the
existing system. This section outlines the existing PUD water and wastewater system. This information will form the
basis for identifying future water and wastewater needs (described in Section 3) and recommended improvements to
meet those needs (described in Section 4).

2.1 History of the Water System

From the founding of the City of Athens in 1800 until the year 1880, water supply for domestic use and fire
protection was available from wells and a limited number of cisterns in the downtown area. A private water company
constructed the first water works in the city in 1880. By the early 1890s, the City of Athens terminated the private
company's franchise and constructed a municipal water works. This municipal system was a filter plant with an initial
capacity of 1 million gallons per day (MGD), a 175,000-gallon treated water storage tank, and 16 miles of water
lines.

During the mid-1930s, the original filter plant was abandoned, and a new water treatment facility was constructed at
the site of the current J.G. Beacham Water Treatment Plant (WTP). The new facility had a capacity of 3 MGD and
included settling basins, sand filters, and mechanical equipment for chemical dosing. The City of Athens also
constructed a raw water pumping station on the North Oconee River, additional distribution lines, and an elevated
storage tank. From 1950 through the 1980s, water system projects included a series of expansions and
improvements to the WTP, construction of additional raw water intakes and pump stations on the North Oconee and
Middle Oconee Rivers, and a continuous installation of water mains and elevated storage tanks throughout ACC.
During this time, water service was extended to the cities of Winterville and Bogart, and to Oconee, Jackson,
Madison, and Oglethorpe counties.

Prior to this 2020 SDP Update, major improvements to the water system were completed, including construction of
new water mains throughout ACC, a new rapid mix basin, new finished water pumping, raw water pumping
improvements, backup diesel generators, improved treatment process facilities, chemical storage and feed facilities,
two elevated finished water storage tanks, improvements to the lagoon drain structure and embankments, and
operations building remodeling. Additionally, significant improvements to the water distribution system have been
made, using funds from special-purpose local-option sales tax (SPLOST). PUD has recently replaced all the water
distribution lines in downtown Athens, because of their age and/or condition, to improve water quality and increase
fire protection. To date, water distribution lines have been constructed on every public roadway with a structure in
ACC.

2.2 Existing Water System

The ACC water system today has a design capacity of 36 MGD and a permitted peak day capacity of 34.75 MGD. The
system produces high quality drinking water that complies with all current federal and state standards to nearly all
of ACC residential, commercial, governmental, and industrial users within its political boundaries. Approximately 2
percent of the population maintains private wells for water supply, and another small portion receives water from 1
of 9 private community water systems in operation, serving a total population of approximately 2,300 individuals
(GAEPD, 2019). The existing ACC water system, as well as locations of the private water system, are shown on Figure
2-1. Details of the water system are provided in the following sections.



(rblic Ddlicies, 2020 Service Delivery Plan Update

Existing Municipal and Private Water Systems

J.G. Beacham Water
Treatment Flant and
Morth Oconee Intake

Bear Creek
Resenoir
Intake

Legend
L Pump
Storage Tank
Intake
Private/Community Water System
— Existing Water Mains
— Roads Oconee
Waterbodies Intake
L_ 1 City Limits
Athens-Clarke County

Location
Number

Development Served

Crestmont Farms Subdivision )
Fowler's Mill Subdivision
Ramble Hils Subdivision < b‘-
Mineral Springs Subdivision

Sandy Springs Subdivision N

Pinewoods Estates Morth A

Hallmark Mobile Home Estates

Beaver Dam Estates Mobile Home Park 0 6250 12,500

Cherokee Mobile Home Park e

QRO ODO

Figure 2-1: Existing Municipal and Private Water Systems
2020 Service Delivery Plan Update — Infrastructure Element

2-2 Athens-Clarke County Public Utilities Department



4ch

2020 Service Delivery Plan Update SRieas

2.2.1 Water Supply

Raw water for the ACC water system is withdrawn from the North Oconee River and Middle Oconee River and from
the Bear Creek Reservoir (Figure 2-2). ACC is permitted to withdraw up to a combined total of 34.75 MGD
(maximum day) from these sources (Table 2-1).

PUD is permitted to withdraw from the North Oconee River, at the J.G. Beacham WTP, when flow is greater than
7Q10 (the lowest average discharge during 7 consecutive days, occurring once every 10 years on average) of 31.6
cubic feet per second (cfs). PUD's permitted withdrawal from the North Oconee River is 34.75 MGD maximum day,
25.5 MGD monthly average.

PUD is permitted to withdraw from the Middle Oconee River, just upstream of U.S. Highway 29, when flow is greater
than 7Q10 (44.4 cfs). Permitted withdrawal from the Middle Oconee River is 16 MGD maximum day, 16 MGD
monthly average.

The Bear Creek Reservoir was constructed in June 2002 and provides off-stream storage for ACC, as well as for
Barrow, Jackson, and Oconee counties. The Bear Creek Reservoir was designed to provide low flow protection to the
Middle and North Oconee Rivers and must be operated to pass flows equal to 4.0 cfs (the 7010 downstream of the
reservoir) or greater at all times. The permitted yield of the Bear Creek Reservoir for all four counties is a monthly
average 58 MGD and a maximum day 79 MGD. The ACC allotment of this yield is 44 percent (monthly average 25.5
MGD and maximum day 34.75 MGD).



2020 Service Delivery Plan Update

Permitted Raw Water Withdrawals and Wastewater Discharges

LEGEND

Water Production
135 | Piant (PP

Water Reclamation

110 | Facility (WRF)

Bear Creek
Reservoir

Permitted
Withdrawal
(Permit Number)
Middle Oconee River
(029-0304-02)
North Oconee River
(029-0301-03)
Bear Creek Reservair
(078-0304-06)
Permitted Total
Notes:

1. The ACC water system does not have a cumulative monthly
average permit limit; however, during drought conditions, when
flows in the Middle and North Oconee Rivers are less than the

42 Water Flow
<= \Nastewater Flow

Note: All numbers are shown
in million gallons per day.
Wastewater flows are
maximum month; water flows
are maximum day.

Permitted Monthly Permitted Maximum

Average (MGD) Day (MGD) @
16.0 16.0 @
2]
-
255 3475 Cedar Creek £
255 3475
Note 1 34757

7Q10, the Bear Creek Reservoir is the only available water source.
2. The ACC water system can withdraw raw water from three sources
but cannot exceed a combined maximum of 34.75 MGD

Figure 2-2: Permitted Raw Water Withdrawals and Wastewater Discharges
2020 Service Delivery Plan Update — Infrastructure Element

2-4

Athens-Clarke County Public Utilities Department




4ch

2020 Service Delivery Plan Update SRieas

Table 2-1: Permitted Raw Water Withdrawal
2020 Service Delivery Plan Update — Infrastructure Element

Permitted Withdrawal
. Permitted Monthly Average (MGD Permitted Maximum Day (MGD

(Permit Number) y ge ( ) y( )
Middle Oconee River

16.0 16.0
(029-0304-02)
North Oconee River

25.5 34.75
(029-0301-03)
Bear Creek Reservoir

25.5 34.75
(078-0304-06)
Permitted Total Note 1 34,752

Notes:

1. The ACC water system does not have a cumulative monthly average permit limit; however, during drought conditions, when flows in
the Middle and North Oconee Rivers are less than the 7Q10, the Bear Creek Reservoir is the only available water source.

2. The ACC water system can withdraw raw water from three sources but cannot exceed a combined maximum of 34.75 MGD
(maximum day).

Raw water flow is pumped from the Bear Creek Reservoir to the J.G. Beacham WTP through two 36-inch ductile iron
pipe (DIP) raw water mains that were installed in 2000. The length of pipeline from the Bear Creek Reservoir pump
station to the WTP is approximately 12,000 linear feet (LF).

2.2.2 Water Treatment

The J.G. Beacham WTP, located adjacent to the North Oconee River on Barber Street, is the only facility operated by
PUD for potable water treatment. The plant was originally constructed in 1935 and has been expanded and
upgraded several times. In 2009, major improvements to the WTP were completed, including expansion from 28
MGD to peak day design capacity of 36 MGD. These improvements were designed to meet future demands and to
ensure performance reliability and regulatory compliance with current and future drinking water regulations. In
2011, the permitted capacity of J.G. Beacham WTP was increased to 34.75 MGD (Permit C50590000).

Figure 2-3 provides a site plan of the J.G. Beacham WTP. Note that the site plan includes the proposed location of
the recommended future solids handling facility and the future drinking water regulations treatment project, which
are discussed in Section 4. Current treatment processes include removal of suspended particles through flocculation,
filtration through multimedia filters, ultraviolet (UV) disinfection, and fluoridation. Finished water is stored in two
3.5-million gallon (MG) clear wells before being pumped to the distribution system. The WTP has a pair of 2.0-
megawatt backup diesel generators that supply emergency power during outages.

Table 2-2 summarizes J.G. Beacham WTP water production between 2006 and 2019. From 2007 to 2008, water
production substantially decreased, and remained fairly stable from 2008 through 201 1. Water production
decreased again to a new stabilized level from 2012 through 2019. The decrease in water production can be
attributed to water conservation efforts taken in response to drought conditions, as well as an economic downturn.
These production values were used to develop a water use profile for ACC and associated water demands, which are
discussed in Section 3.2.



Public Utilities

2020 Service Delivery Plan Update

-

2%

y — '~
Water and Sewer Future Solids || Water and Sewer | Meter Management |
Maintenance Storage Handling [ Maintenance Building L
Yard and Shed Facility Building w y

Proposed
Backwash
Waste Handling
Location 2

Electrical Building
and Generators

p ?
i)
' Raw Water Meter —
i r : \ﬁ
% - %

" N
UV Disinfection :
acility

A
Facili
by g M Sy , High Service
P / X ,f Pump Station
4 \ 4 g
-

Solids Storage g;zﬁ\:/saes(:\
' e Waste Handling
Location 1

w

-l

f .

Rapid Mix Tank £

: —

i \__4| Gravity Sand Clearwells
o Filters LEGEND
it g £'sino Fecitties
Sedg;z?;:tlon lr' ~ 7 Recommended Improvements

1
- 7

[~

Future Drinking A ; ‘ - 0 125 50
Water Regulation 2 a
Treatment ) G
N

P ™ el Fcct

Figure 2-3: J.G. Beacham Water Treatment Plant Site Plan
2020 Service Delivery Plan Update — Infrastructure Element

2-6 Athens-Clarke County Public Utilities Department



4ch

2020 Service Delivery Plan Update SRieas

Table 2-2: Water System Production
2020 Service Delivery Plan Update — Infrastructure Element

Year Annual Average Daily Production Maximum Day Production
(MGD) (MGD)
2006 17.2 25.4
2007 16.2 27.6
2008 13.6 18.0
2009 13.4 17.9
2010 13.1 16.8
2011 13.2 17.4
2012 12.3 15.5
2013 11.3 15.2
2014 12.0 16.2
2015 12.1 16.2
2016 12.6 15.1
2017 12.1 15.0
2018 12.5 15.5
2019 12.7 16.0

2.23 Solids Handling

J.G. Beacham WTP solids are treated passively using a 3-acre, onsite lagoon. The WTP processes generate solids
from two major sources: chemical precipitates that settle in the sedimentation basins, which are a result of
mixing alum, lime, and potassium permanganate with raw water, and solids in the filter backwash. These solids
are produced at an approximate rate of 500 pounds per million gallons of water and are discharged into the
WTP's lagoon. As settling occurs, clear water is decanted and discharged into the North Oconee River under the
National Pollutant Discharge Elimination System (NPDES) permit GAG640000. The lagoon is periodically
dredged to remove the accumulation of solids. Currently, there are no facilities at the WTP to mechanically
dewater waste solids generated by the treatment process.

2.2.4 Water Distribution

The ACC PUD water distribution system (Figure 2-1) includes approximately 810 miles of water lines and
supplies service to approximately 41,300 customer accounts. The system consists of water distribution and
transmission mains with associated smaller pipelines connecting to the service lines of individual customers. The
pipes range in size from 2 to 48 inches in diameter. PUD owns, maintains, and operates all of these water lines.
However, service lines are typically funded by property owners or developers; therefore, recommendations for
new or improved service lines are not included in the SDP.

The water distribution system consists of four high service pumps at the J.G. Beacham WTP, one repump station,
and three booster pump stations. One repump station (Five Points Pump Station) is located at the ground
storage tank, two pump stations (Northeast and Northwest Pump Stations) deliver water to the elevated tanks
located in the northeastern and northwestern portions of the service area, and one station (Bogart Pump
Station) serves the Bogart area. There are four tank sites in the water distribution system with a cumulative
storage volume of 4.35 MG (Northwest, Northeast, Atlanta Highway, and Five Points). Ownership of the
decommissioned Hull Road tank was conveyed to Athens Technical College. The Hull Road tank is no longer
connected to PUD’s water distribution system.



4ch

s e 2020 Service Delivery Plan Update

The ACC water distribution system was initially evaluated using a hydraulic model developed in 1984. The
hydraulic model was updated in 2010, and in 2018 to 2019, it was recalibrated to include new pipes, hydrants,
fittings, and valves. The detailed hydraulic analysis of the distribution system that was completed for the

2019 Water Model Update described in Water Distribution System Calibration and Deficiency Analysis technical
memorandum (Jacobs/CH2M, 2019b) indicated that the existing distribution system could satisfy current
residential, commercial, and industrial demands.

2.3 History of the Wastewater System

Wastewater collection sewer pipes were first installed in the City of Athens and Clarke County in the late 1880s,
around the same time that the water system was being established. The first sewer pipes were installed in the
downtown area of the City of Athens and were primarily constructed of vitrified clay, in 2- to 3-foot segments.